

**Test Report**

Applicant : BATOR MANAGEMENT S.L.  
C/LUXEMBURGO 18-20  
08520 - LES FRANQUESES DEL VALLÈS  
BARCELONA - SPAIN

Issue Date : Jan 09, 2026

**SAMPLE DESCRIPTION AS DECLARED**

Sample Description	Two (2) pairs of submitted samples said to be Men's safety shoes in Black.
Standard	ASTM F2413-24
Size	US 9
Buyer's Name	--
Ref. No.	THUNDER / AB0008TH
Brand	ABARTH
Manufacturer	BATOR MANAGEMENT S.L.
Colour	BLACK
Vendor	--
Supplier	--
P.O. No.	--
Ref.	--
Country of Origin	TURKEY
Goods Exported To	--
Date of Sample Received	Dec. 29, 2025
Testing Period	Dec. 29, 2025 - Dec. 31, 2025
Date Final Information Confirmed	--

Approved By:  
Intertek Testing Services Shenzhen Limited,  
Guangzhou Branch



Guiliang Dong  
Senior Lab Manager

**Intertek Testing Services Shenzhen Limited, Guangzhou Branch**

Room 401/501/601/701-1/801/901/1003, No. 8, East BaoYing Road  
Huangpu District, Guangzhou 510730

深圳天祥质量技术服务有限公司广州分公司  
广州市黄埔区保盈东路8号401房、501房、601房、701房-1、801房、901房、1003房  
Tel: +86 020 28209114 Postcode:510730  
www.intertek.com

## 1 Electric Hazard Resistant Footwear (EH)

ASTM F2412-24, 9

Conditioned At 22 °C And 50 % RH For 24 h And Testing Performed At The Same Conditions.

		ASTM F2413-24 Requirement	Pass/Fail
Left:	Leakage Current: 0.2 mA	^	Pass
Right:	Leakage Current: 0.2 mA	^	Pass
Left:	Leakage Current: 0.2 mA	^	Pass

Remark: ^ = No Current Flow Or Leakage Current In Excess of 1.0 mA Under The Application Of 18 000 V At 60 Hz AC For 1 Minute.



*The statement of conformity in this report is based on the decision rules agreed upon by the Client. Intertek has taken into account the measurement uncertainty calculated by the laboratory. This applies only where no specific decision rules are defined by the Client, regulatory requirements, or standard specifications. Please note that the applied decision rule is applicable solely to numerical test results. For any other cases where specific decision rules have been established by the Client, regulations, or standards, those rules will take precedence over the general guidelines used herein.*

*All samples information provided in this report was submitted by the Client. The Client is solely responsible for the accuracy and completeness of the samples and associated information. The observations and test results in this report are relevant to the sample(s) tested and submitted by client, The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. This report does not discharge or release you from your legal obligations and duties to any other person. Only the Client is authorized to permit copying or distribution of this report and the report shall not be reproduced except in full, Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek, This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.*